QUkup

Sweepway

The power sweep unloading system

Owners Installation & Operation Manual

Sukup Manufacturing Company
1555 - 255th Street P.0. Box 677

Sheffield, lowa 50475
Phone 641 - 892 - 4222
Fax 641 - 892 - 4629

Manual L1435 ©Sukup Manufacturing Co.
20006/08



Sukup Manufacturing Company
U u PO Box 677 Sheffield. 1A 50475
’ Phone: 641-892-4222 Fax 641-892-4629

E-mail: Info@sukup.com Visit us at: www.sukup.com

LIMITED WARRANTY
SUKUP MANUFACTURING COMPANY (Sukup) warrants to original retail purchaser that within time limits set
forth, new equipment shall be free from defects in materiai and workmanship. A part will not be considered
defective if it substantially fulfills performance specifications. Should any part prove defective within the warranty
period, the part will be replaced without charge F.O.B. Sukup Mfg. Co., Sheffield, lowa or Distribution Centers -
Arcola, lllinois; Aurora, Nebraska; Defiance, Chio; Jonesboro, Arkansas; Kansas City, Missouri; Watertown, South
Dakota. To obtain warranty, a copy of original invoice is required, see reverse side.

THE FOREGOING LIMITED WARRANTY IS EXCLUSIVE AND IN LIEU OF ALL OTHER WARRANTIES OF
MERCHANTABILITY, FITNESS OR PURPOSE AND OF ANY OTHER TYPE, WHETHER EXPRESSED OR
IMPLIED. Sukup neither assumes nor authorizes anyone to assume for it any other obligation or liability in
connection with said part, and will not be liable for incidental or consequential damages. THE REMEDIES STATED

HEREIN SHALL BE THE EXCLUSIVE REMEDIES AVAILABLE UNDER THIS LIMITED WARRANTY.

Sukup reserves the right to change specifications, add improvements or discontinue manufacture of any of its
equipment without notice or obligation to purchasers of its equipment. This warranty gives you specific legal rights.
You may also have other rights which vary according to state or province.

WARRANTY EXCLUSIONS - Labor, transportation, or any cost refated to a service call is not provided by Sukup.
This Limited Warranty does not apply to damage resulting from misuse , neglect, normal wear, accident or improper
installation or maintenance. ITEMS NOT MANUFACTURED BY SUKUP (i.e. Tires, Belts, Motors, eic.) ARE
COVERED UNDER WARRANTIES OF THEIR RESPECTIVE MANUFACTURERS AND ARE EXCLUDE FROM
COVERAGE UNDER THE SUKUP WARRANTY. Since the down augers are so critical to the successful operation
of the stirring machine, Sukup Mfg. will not warranty any machines unless they are equipped with Sukup down

augers.

BASIC WARRANTY - All Sukup manufactured products are warranted for one year from date of purchase.

EXTENDED STIRRING MACHINE WARRANTY - Sukup warrants Stirring Machines for two years from date of
purchase.

EXTENDED STIRRING AUGER WARRANTY - Stirring Augers are warranted for two years from date of purchase.
Must return fop 18" of down auger to obtain credit.

EXTENDED FASTDRY AND AUTO DRY WARRANTY - Sukup warrants FastDry and Auto Dry for two years from
date of purchase.

EXTENDED FAN WARRANTY - Sukup warranis fans for two years from date of purchase.
EXTENDED GRAIN DRYER WARRANTY - Sukup warrants grain dryers for two years from date of purchase.

EXTENDED HEATER CIRCUIT BOARD WARRANTY - Sukup warrants heater circuit boards for three years from
date of purchase.

ELECTRIC MOTOR WARRANTY - The manufacturers of electric motors warranty their motors through authorized
service centers. Contact motor manufacturer for nearest location. If motor warranty is refused by a service center
based upon date of manufacture, use the following procedure: Have the motor repair shop fill out the warranty
report form as if they were providing warranty service. State on the report the reason for the refusal. Send the
report, motor nameplate, and proof of purchase date to Sukup. If electric motor warranty is not satisfactorily
handled by motor service center, contact Sukup for assistance. Warranty may also be obtained by returning motor
to Sukup Mfg. Co. or Distribution Centers with prior authorization. NOTE: Sukup will not be responsible for

unauthorized motor replacement or repair,

WARRANTY CERTIFICATION - Warranty registration card should be mailed within two weeks of product delivery
to certify warranty coverage.

UNAPPROVED PARTS OR MODIFICATION - All obligations of Sukup under this warranty are terminated if:
unappraved parts such as stirring augers are used, or if equipment is modified or altered in any way not approved

by Sukup. 2
©6/08/99



INTRODUCTION

Congratulations on your purchase of the Sweepway Unload system. Your Sukup Sweepway Is designed, built and
tested fo assure highest guality and maximum life.

Read and study operator's manual carefully to learn how to safely service and operate your machine. Failure to de
50 could cause personal injury or equipment damage.

For your convenience fill in the following information:

Sweepway. 6" g8 10" Bin Diameter:
With Horizontal Unload: Single MotorDrive __~ PTO Drive ______
With Vertical Unload: 16’ 20
2 Motor Drive (2 Motor Top______ 2 Motor Bottom_____) Single MotorDrive___~ PTQDrive ____
25 Degree Incline: 6"to 8" 8't010"

Date of Purchase:

CONTENTS

Warranty 2
introduction/Contents 3
Safety 4-6
Preparation 7
Installation 8-11
Instructions for Carrier Wheel Assembly 12
Horizontal Powerheads & Scraper Installation 1319
Basic Vertical Auger 20-21
Vertical Flighting, Shafts 22
Top Drive Assembly 23.25
Vertical Boot Options 26-29
5’ Incline 30-32
Operating Instructions 33-34
Parts Assemblies 35-47



SWEEPWAY SAFETY SECTION

RECOGNIZE SAFETY ALERT SYMBOL

The above safety-alert symbol means “Attention! Be
Alert! Your perschal safety is involved!” This symbot
draws your attention to important instructions concerning
your personal safety. Read the message carefully lo
avoid personal injury or death.

FOLLOW MACHINE SAFETY SIGNS & MESSAGES
Observe safe operating practices. Carefully read this
manual and all safety signs on your equipment. Safety
signs must be kept in good condition. Replace missing
or damaged safety decals or shields; available from
Sukup Manufacturing Co., Box 677, Sheffield, lowa
50475 at no charge.

l.earn how to use conirols and operate equipment. Do
not let anyone operate unit (especially youth) without
thorough training of basic operating and safety
procedures.

Make no unauthorized modifications to equipment.
Medifications may endanger function and/or safely of
unit. Periodically check all mechanical and electrical
components. Keep unit in good working condition.

EMERGENCIES - KNOW WHAT TO DO

Have emergency numbers near your telephone:
For doctors:
Emergency medical squad:
Ambulance service:
Hospital:
Fire department:

Have written directions to your location:

A DANGER!

Never enter bin unless all power is locked off and
another person present.

Rotating augers can kill or dismember!

NEVER, NEVER, clean out bin with augers running!

When bin is nearly empty, sweep (floor) augers travel at
increasing speed, just turning around' ¢an give augers
time enough to trap you. Exposed auger in sump can
cause serious injury if stepped or fallen into.

Failure to follow the above precautions may cause
serious injury or death.

NEVER ENTER BIN

A DANGER: Never enter bin, unless all power is
locked off and another person is present,

Flowing grain may irap and suffocate. if you enter a bin
of flowing grain you can be comptetely submerged in

grain in about 8 seconds.



A CAUTION:

To avoid electrocution, all equipment must be
properly wired and grounded according to electrical
codes. Have unit wired by qualified electrician.

Have your electrician instali 2 main power disconnect
switch capable of being iocked only in the OFF
position. Mark disconnect clearly as to the equipment
it operates.

Service Disconnect

Always LOCK OFF main power disconnect switch
whenever equipment is not in use or when servicing
urit.

To LOCK OFF PTO driven units, shut off tractor,
disconnect PTO shaft, and remove ignition key from
tractor.

A CAUTION: Maintain secure hand and foot

hold when climbing on bin. Metal is slippery

when wet. Never carry items while climbing on hin to
avoid falls.

Faiture to do so may cause serious injury or death.

A DANGER:

When servicing equipment, never enter bin, unless all
power is locked out and another person is present.
Always LOCK OFF all power and always check with
voltage meter before servicing.

Failure to do so may cause serious injury or death.

A WARNING: KEEP CLEAR OF ALL
MOVING PARTS.

Keep people (ESPECIALLY YOUTH) away from
equipment, particuiarly during operation,

:.*_.!ry.,..

Keep away from all moving parts. Keep alt shields in
place. SHUT OFF AND LOCK QUT all power
before servicing.

Failure to follow the above precautions may cause
serious injury or death.

A CAUTION:

Metal edges are sharp. To avoid injury wear
protective clothing and handle equipment and parts
with care.

Faiture to do s0 may cause serious injury or death.

A DANGER: Keep away from rotating drive
fine. Entanglement can cause serious injury or death.
Keep all drive shields and guards in place and in
good condition. Tractor PTO yoke must be iocked in
place. Adjust tractor hitch to proper dimensions.

A DANGER
:a_!,-yh

KEEP AWAY!
ROTATING DRIVE LiNE

+ Entanglement can cause
serious injury or death.

* Keep all driva shields &

guards in place & I
good condition,

= Tragtor PTD yoke mnust
be tocked in place.

+ Adjugi tractor hitch to
proper dimenskans.

354
o —




+ Moay clear of afl maving parl

SWEEPWAY SAFETY
Safety decals #1 - #5 should be mounted on your
equipment as shown on this page. Safety decals #1 and
#4 must be mounted during installation. Make sure
location area for decal is free from grease, oil and dirt.
Remove backing from decal and place in proper
position.

Important: If suggested iocations are not clearly visible,
place safety decals in more suitable area, Never cover
up any existing safety decals in more suitable area.
Never cover up any existing safety decails.

Piease check that all decals and shields are in place
according to these drawings and in good legible
condition. To order replacement decals and shields {no
charge) contact your dealer or Sukup Manufacturing Co.,
Box 677, Sheffield, A 50475.

1. WARNING DECAL - L0281 -Safe operation.

TO AVOID SERIOUS P i T TN, *%\\‘ ..
{NJURY OR DEATH: [ i \2“

" 3 o

o Road operatar's manuai betore speretliy & I \(’i 4 . \N e

Jaiaw all precsutivna.

+ Keap aif shiskds and dacsts it placa,

I
}
L
i
|

e 3
i

4
+ Aliow o childran or unqualified persons i
opa:ate squipmant

5

‘pawer aulkin |
aty chston] away fiom
1
|

ALt iy B
E
K
A
No———

’ J/[/". — -

Shield Missing
Do Not Operate!

LO271-97 Sukup Mfg. Co.. Shatherd, 1A

STANDARD ONE MOTOR DRIVE

VERTICAL BOOT OPTIONS

TWO MOTOR DRIVE (STANDARD)

POWER-TAKE-OFF DRIVE

ONE MOTOR DRIVE OPTION 6

3. WARNING DECAL - L0284 - Keep away from moving
parts.

| AWARNING

AL

KEEP AWAY FROM
ALL MOVING PARTS
Ksop alt shisids in piaca,
Lock cut atl power befare sarvicing,
FAILURE TO DO 50 MAY CAUSE
SERIOUS INJURY OR DEATH

LEZHLE VIR MAKUEASTLTME COURAY BLES HELS, 0 30075

4. DANGER DECAL - L0301 - Mount this decal on bin
sheet near door handle and all other entry points sor by
ladder going to roof.

NE

UNLESS ALL POWER 1S LOGKED GUT

ANI AMOTHER PERSOH |5 PAESENT.
Rotaling augers are dangerous]
Flowing grain may trap a7 suffocate.

FAILURE TO HEED THIS WARNING MAY
CAISE SERIOWS MNIURY OR DEATH.

5. DANGER DECAL - L0250 - Keep away! Rotating
drive line .

KEEP AWAY!|
ROTATING DRIVE LINE

» Entanglement can cause
serious Injury or death.

+ Keep all drive shields &
guards in place & in
good condition.

» Tracior PTO yoke must
be locked in place.

¢ Adjust trastor hitch to
prapsr dimensions.

L0260

~ PTO DRIVE OPTION



PREPARATION

.
e
N
Y
.
o \\
AN
/ Y
/ PERFORATED CRYING FLOCR \
/ Y
/ \
i Y
ff \\
= . =
!
f /i— B
ek ]
BIN CENTER f!
!
i
/
UNLOAD TUBE ——.__
i &g 1
i
SESW0053 1l
S81019RW ™.

VERTICAL BOOT

FIG. §

e

1. A. Determine side of bin from which you wish to unload. Unloading tube must have uncbstructed
path to center sump. Floor supports must run parallef to unloading tube; on existing systems,
it may be necessary to re-install the floor. Fig. 1

B. Check floor height. The minimum plenum height required for installation of sweep is:

6" and 8" 12"

107 13-1/4”
Maximum floor thickness is:

6” and 8" 2-3/4"

107 1-3/4”

C. IMPORTANT: Floor flashing must be instalied as shown in Fig. 2 to prevent excessive wear
on the drive wheel. The sweep moves in a clockwise direction so check that flashing is
overlaid so the sweep wheel “steps up”.

VIEW FROM CENTER OF BIN

RO RSN LEFT EDGE ON mrz

FLASHING

L

CHEEL SHE
VIEW FROM TOP B STER 1P

SWEEP BUGER

Fig, 2 7



2LIP ON SUMP WILL RESY

SUMP ANDHUNLOADING TUBE ARE
PLACED iN TROUGH, THEN BOARDS OR

CHANNEL LOCK FLOORING 15 USED TO COVER
TROUGH, HOLES FOR INTERMEDIATE SUMPS ARE
CLT AND TOP HALF OF SUMPS ARE PLACED IN POSFTION,

BPEW0
FR0IIRY Fg.3

2. FOR CONCRETE TROUGH INSTALLATION:
Sump and unloading tube are placed in trough,
because of moving sfide gates and pull rods,
concrete CANNOT be poured over sweep tube.
Cover trough with boards or channel lock flooring.
NOTE: Center of TOP gearbox must be in exact
center of bin. Fig. 3

3. A concrete pad, 4'6" x 4' measured from bin
foundation, Is required on sweeps with vertical.
This pad should be poured below the level of
concrete floor of bin, as shown in Fig. 4.

NOTE: Loosen threaded support leg in
winter and re-tighten in spring.

......

DEFTH MAY VARY
DEPENDING ON MATERIAL
USED TO COVER THROUGH

12

PLENUM "

HEIGHT m

18

E=2L T RN

oirsisioini o

FIG. 4

DRYING FLOOR

- B4

INSTALLATION

Note: Instructions are writfen so
that sweep can be installed
in an existing system when
the floor is arranged as - G
shown in Fig. 1. ;

8

L 1/2
1, Cut hole in bin at desired unloading location, with \ S 1

center of hole located (Specified distance shown in Fig.
5) from top of drying floor. Fig. 5. The size of the hole is
as shown below:

6" Sweep, cut 6-1/4" x 8-1/2" hole

8" Sweep, cut 8-1/4" x 10-1/2" hole

10" Sweep, cut 10-1/4" x 11" hole
2. Locate center of bin, Center sump is positioned so
that center of top gearbox is exact center of bin.
Center sump must align with bin wall opening.

6" TUBE

!
T

8" TUBE

NI

BIN WALL CUTOUT

Fig. 5

Position surmp on top of bin floor. With spray paint, mark pattern around sump on floor. Cut appropriate

size hole for sump. Fig. 1.

10" TUBE

SPSWE031
S50B03KR



3.

Lower sump into hole with unloading sump towards bin wall opening. Fig. 6.

Block

up center sump at bottom using non-flammable material. Place extra floor supports

around sump for additional support.

HOLT SWEEP AUGER ONTO
GEARBOX SHAFT = THEN
BOLT PACKBOARD TO GEARBOX.

SPACERS \%’_

-~

PACKBOARD AND FLOCR.

BACKBOARD

SCREW CENTER SUMP TO BIN FLOOR
AND SCREW REAR COMPARTMENT
COVER TO SUMP

SCREW TOP HALF OF SUMP
TO DRYING FLOOR AND TO
BOTTOM HALF ON THE

THREAD PULL. ROD INTC
1727 NUT ON SUMP GATE

PULL ROD

PLACE TOP HALF OF SUMP
ON DRYING FLOOR DIRECTLY
ABOVE BOTTOM HALF AND
THEN USING TOP AS A
PATTERN CUT AROUND T
WITH A TORCH

4. With unloading sumps on the top left side of tube, slide unioading tube through bin

wall and into sump. Rotate tube so that intermediate sumps are directly upwards
and bolt tabs welded on tube to sump through holes provided in sump. Fig. 6 and 7,

. Slide unloading auger, square end first, through unloading tube and over solid shaft

in sump. Fig. 7 For units with low-boy extension, it may be advisable to drill and pin
through unload auger and square shaft to prevent auger from pulling out when
powerhead is detached. This is necessary only if powerhead is to be changed
frequently.

Note: In all installation instruction, right and left shall be as you face center of bin.

. Slide bin collar over tube profruding from bin. Rotate bin collar so clutch rod and lock

assembly hole is on the lower right side. Collar clamps will be horizontal. Mark clutch
hole and cut through bin wall. Using metal screws, fasten fin collar to bin wall. Caulk
around colfar. Do not tighten bin collar clamps yet. Fig. 8

. Slide clutch rod through bin collar and into rear compartment of center sump. On 30’

bins and larger, bolt clutch rod support clamp midway on unioad tube, and slide clutch
clutch rod through support. Fig. 8 Attach cluich rod to clutch arm with %" x 1-1/2” pin

and hairpin clip. Fig.7

Clutch is factory-set. However, check clutch that teeth engage and disengage
properly. There should be approximately 4" clearance when clutch is disengaged.
Fig. 7. Three dog clutch disc. may be moved by loosening bolts to allow adjustment.

LEAVE |" CLEARANCE BETWEEN



PULL. ROD ASSEMBLY 1" —rpra
] LOCKING TER.LAR
SHIFTER ARM
PICKER FIN Loy J
T
PULL ROD \““STUE SHAFT

10.

11.

12.

13.

FHREE DG CLUTCH DISC
EHGAGING CLUTCH —

FLANGE BEARING

P AN
SEY SCRed

PILGY BEARING

HAIR PIN CLIP

LPINODNE

‘EUTEH SHOWR [N BISENGAGED POSITION 37101807
—THREE DOG CLUTCH
CLUTCH PULL RODG
MOUNTING
PLATE
Fig. 7 = = |~ UNLOAD AUGER
—] g
e
i @ [ . .
” - PT—— UNLOAD TUBE BOLTED
\ TO CENTER SUMP
CLUTCH SHOWN IN L i
DISENGAGED POSITION PILOT BEARING WITH SET SCREWS

Refer to Fig. 6. Locate sump hole positions directly above intermediate sumps on un-
Toading tube. Place top half unloading sump on drying floor directly over sump on
unloading tube, mark it, and cut with torch. Do this for each sump hole. GQuantity
of sumps vary with diameter of bin.

Reach through intermediate sump hole nearest the main center sump and guide center sump
pull rod up to 1/2" nut welded to center sump stide. Fig. 6. Thread pull rod into
nut until tight.

Slide 7/8" handle onto intermediate sump rod. Stide 1/2" handle over center sump pull
rod. Tighten set screws. Peen ends of rods so handles cannot pull off. Check to see

that all sumps open freely. Fig. 8.

Place top half unloading sumps through hole cut in drying fioor and into bottom
half sump on unloading tube. Secure flange to drying floor with metal screws.
Secure top half sump to bottom half with two metal screws through end of sump.
Fig. 6. Do this for each unloading sump.

With all unloading sumps in position, and all sump slides operating freely, tighten
clamps on bin collar outside of bin. Fig. 8.

S1ide 1" shaft collar onto pull rod with clutch disengaged {(rod pushed in). Fig. 8.
Push collar on all the way. Lift up on latch and slide shaft collar all the way
against bin collar so that it is sandwiched between latch and bin collar, Tighten
with set screws. When Tatch is 1ifted, clutch can be engaged (rod pulled out).
Latch will keep clutch firmly disengaged as well as preventing accidental engaging
of equipment. Fig. 8.

10



INTERMEDIATE SUMP PULL ROD

FRONT VIEW

INTERMEDIATE
PULL ROD HANDLES

- PULE DOWN BAR
TO MOVE PULL ROD
BIN COLLAR

SELF TAPPING SCREWS

CENTER SUMP

PULL ROD ———UNLOAD TUBE CLAMP

DISENGAGED
POSITION

/—CL.UTCH SHAFT COLLAR
—{

Clutch Tock assembly (E
CLUTCH PULL ROD Fig. 8.

SIDE VIEW

F—————CLUTCH LOCK
. . CLUTCH Lock

14, a. Bring sweep auger and backboard into bin. Bolt sweep auger to gearbox shaft, using the two holes in
gearbox shaft that allow sweep wheel to run as close to bin wall as possible, and still clear the sweep stop
when it is in operating position. Position backboard bracket slots over bolt holes on right side of gearbox.
Place spacers between backboard and gearbox. Bolt through bracket and spacers into gearbox. Tighten
securely. Fig. 6.

THERE SHOULD BE AT LEAST 4’ CLEARANCE BETWEEN FLOOR AND BACKBOARD.

b. FOR SPLIT BACKBOARD ASSEMBLY (FOR 42' AND OVER:)
1. Sukup recommends that only the inside sweep section be installed and operated for the first revolution
around the bin, than the outside sweep be installed to complete unloading.

2. The bin should be swept in stages, beginning with the inside section, (it is recommended that the inner
section be used first) than the outer section be added and remainder of bin be swept.

A Never enter bin while equipment is operating. Shut off complete system before adding outer section.

After instalfing inside section, position inside section over top of intermediate sumps. Lay the outside
section of sweep auger and backboard in line with the inside section, leaving 6" between sections for auger
splice and channel iron spacer. When outside section of sweep auger and backboard are needed, unboit
sweep whee! from inside section. Line up the inside section with outside section. Bolt the two augers
together with the 6” auger splice. Connect the two backboards together by inserting the 6" ¢hannel iron
spacer between the two backboards and bolting together. Fig. 18. '

Wear plates furnished at no charge for those who request them for split backboards.

- STOP POSITION
OPERATING
POSITION BN DOOR
SIDE  VIEW
DOOR
R VIEW
FROM SWEEP AUGER SHOULD
5 TOP STOP OVER SUMPS
gy i
- T— |
T ]
BOATS 7 L /2" asove FLoOR
Fig., 9

11




INSTRUCTIONS FOR CARRIER WHEEL ASSEMBLY

E70191

ITEM NO.[QTY.|[PART NO,| DESCRIPTION

1 1[E7019 SUPPORT WHL BKT
2} 2|E7008 WHEEL YOKE
3| 2[JoB0E SCREW, 3/8 -16,1,PLT
4] 211020 NUT, HEX, 3/8-16,PLT
5/  6[J1040 NUT, HEX, 1/2-13,PLT
6 21J1205 WASHER, LOCK,3/8,PLT
7] 2}J5410 CLIP,HAIR PIN, .09 X 2
8f 2|J1560 PIN,PICKER,1/2, 3,PLT

10]  2{ET7009 SPACER WHEEL 5"

11 4|E9204 SPACER,5/8" LONG

Assemble carrier wheels and attach it fo the
inside sweep section in the holes on top of
the backboard in one set of holes provided.

Adiust the height of the wheels so that they
iust help support the weight of the backboard.
Only a small amount of weight should be on
carrier wheel. The drive wheel should be ~
supporting the outside end of the sweep auger.

Make sure the carrier wheels do not fall
across the openings of the intermediate
sumps of the unload. If they do, move the
carrier wheels to a different set of holes.

SWSW0007 0
JRW990106 0

Do not use carrier wheels when using

inside backboard section only.

12

10521



15. Bolt stop to bin wall so that the auger will be stopped over unloading sumps. it should be mounted near the
door so that it can be positioned without entering bin. Fig. 9.

16. Fasten sump cover over rear compartment of main sump with metal screws. Fig. 8.

HORIZONTAL POWERHEAD MOTOR DRIVE & PTO DRIVE

LEVER BAR MOLNT LEVER BAR T TLBE CLAWP
RITATE CLAP S FINS AND PULL
HANDLES ARE PARALLEL, TIGHTEN
BIN COLLAR TUBE CLAMP

PULL RODS

PARALLEL
TUBE CLAMP

/:oooo |
LEVER ARM
SPSW0032

Fig. 10 950807KR

1. Slide connector sleeve onto unloading tube. Bolt lever bar to connector sleeve with 3/8” x 3" bolts, nuts, and
lockwashers. Partially tighten bolts. FIG. 10

2. Remove safety shield from powerhead assembly. Slide powerhead tube into connector sleeve so unload auger
shaft protrudes through flange bearing. Slide powerhead on completely so that it butts against unloading tube.

3. Rotate powerhead assembly to tevel position and tighten bolts on connector sleeve.

4. IMPORTANT: Slide locking collar over auger shaft protruding from unloading tube and lock onto flange bearing.
Tighten set screw on locking coliar.

5. FOR MOTGOR DRIVE ONLY: FIG. 11
A. Mount 3.4" motor pulley onto motor shaft. Secure with key and set screw.

B. Mount motor onto motor mount plate with 3/8” x 1-1/2” bolts, nuts, lockwashers and flat washers.

C. Attach pulley o shaft extending from unloads tube. Place 1/4" key in slot on pulley and align with motor
pulley. Tighten set screw.

D. Place beits provided on pulleys. Tension may be adjusted by tightening bolt on bottom motor mount plate.

FOR PTO DRIVE ONLY: FIG. 12
A. Mount 9" double groove “B” pulley onto gearbox shaft and secure with key & set screw.

B. Mount 9" double gi’oove ‘B" pulley onto shaft extending from unload tube. Align pulley with gearbox pulley
and secure with 1/4” key and set screw.

C. Place beits provided on puiteys. Tension may be adjusted by tightening bolt on bottom moter mount piate.
D. Mount PTO drive shaft cnto other gearbox shaft and secure with 1/4” key and set screw.
6. Place safety shield over pulieys and tighten bolts. KEEP SHIELD IN PLACE AT ALL TIMES!

13



Sweepway Backboard Scrapper Installation

Installation on new SWEEPWAY backboard with holes pre-punched.

Included in with the SWEEPWAY is the parts sack and scrappers for instailing them with. The partt numbers for the scrapper packages
are as follows.

SCRAPPER PACKAGE E5100 E5101 E5102 E5103 £5104 E5105 ES106 E5107
BIN SIZE 14-22° 23-2¢ 20-32' 33-3¢ 40-44' 45-50' 51-54' 55-82'
SCRAPPER 36" E8420 2 3 4 5 4 5 5] 7
SCRAPPER, SPLICE 18425 0 0 0 0] 2 2 2 2
HARDWEAR SACK#'S E5100-01 | E5101-01 | E5102-01 | ES103-01 | E5102-01 ; E5103-01 | ES106-01 | £5107-01

INSTALLATION FOR BINS LESS THAN 39’ IN DIAMETER.

SWawatiz
QoO7TtY JRW

1. Starting at the drive wheel end of the backboard. Take a scrapper and place it flat against the backside of the backboard with the
bent lip towards the floor and away from the auger. Align the end of the backboard with the end of the scrapper. The slots in the
scrapper should align with the holes in the boftom lip of the backboard.

2. Attach the scrapper to the backbeard using the 5/18" x 1" bolts with the head of the bolt on the inside (auger side) of the
backboard. Use the flat washer, lock washer and nut on the backside of the scrapper. Adjust the scrapper so they are spaced
away from the floor at the desired distance wanted and tighten. NOTE: Sitting scraper to low may limit forward travel of sweep

auger and reduce unload capacity.

3. Continue attaching the scrappers on the backboard until they are all instatled or untii the bracket that attaches the backboard to the
gearbox at the center sump interferes with the scrapper. If the scrapper hits the center attachment bracket, the scrapper will need
to be cut. DO NOT CUT THE BACKBOARD ATTACHMENT BRACKET.

4, Once all the scrappers and all other equipment for the bin is installed, exit the bin and engage the sweep auger and start the
unioad system. Allow the sweep tc make one complete revolution in the bin to make sure there is nathing that will cateh on the

scrappers.

5. If the scrappers catch on anything stop the unload system and meve the obstacle on the floor or, if it can not be moved, adjust the
scrapper that was hitting the obstacle until it clears. Back the auger up a couple feet, exit the bin and resume the test.

6. Once the scrappers are adjusted so the auger can make its revolution in the bin freely. Shut the power off and make sure the

scrappers are tightened,
Once the bin has been filled the bin floor and sweep may flex because of the
weight of the grain. it may be necessary to adjust the scrappers again.

14



INSTALLATION FOR BINS LARGER THAN 39’ IN DIAMETER.

TRIMMED

SCRAPPERS NEXT TQ
SPLICE WILL NEED SOME

g&?ﬁ?ﬂ&q FIELD MODIFICATION .

Starting at the splice end of the inside section backboard, Take a scrapper and place it fiat against the backside of the backboard with
the bent lip towards the floor and away from the auger. Align the scrapper so that the end of the scrapper should be 18" from the splice
end of the backboard, the holes in the scrapper should line up with the pre-punched holes in the backboard. The end of this scrapper
needs to be shortened so the splice does not interfere with the scrapper. Measure in from the end of the backboard 247, (the amount
the splice covers) mark the scrapper and cut it off. This should be approximately 8”. The remaining area of the backboard will be
covered with the splice which will have it's own scrapper on it.

1. Attach the scrapper to the backboard using the 5/16” x 1" bolts with the head of the bolt on the inside (auger side) of the
backboard. Use the flat washer, lock washer and nut on the backside of the scrapper. Adjust the scrapper so they are spaced
away from the floor at the desired distance wanted and tighten. NOTE: Sitting scraper to low may limit forward travel of sweep

auger and reduce unload capacity.

2. Continue attaching the scrappers on the backboard until they are all installed or until the bracket that attaches the backboard o the
gearbox at the center sump interferes with the scrapper. If the scrapper hits the center attachment bracket, the scrapper will need
to be cut. DO NOT CUT THE BACKBOARD ATTACHMENT BRACKET.

3. Attach the extension to the inside section of the backboard with the top set of splice holes and remove the bolts holding the splice
on the bottom edge of the extension,

4. Take a 24" scrapper and place it flat against the backside of the spiice with the bent lip towards the floor and away from the auger,
Align the scrapper so that the end of the scrapper is flush with the end of the splice, the holes in the scrapper should line up with

the holes in the spfice.

5. Aftach the scrapper and splice to the backboard using the 3/8” x 3/4” bolts with the head of the bolt on the inside (auger side) of the
backboard. Use the fock washer and nut on the backside of the scrapper. Adjust the scrapper so they are spaced away from the
floor at the desired distance wanted and tighten

6. Attach the second scrapper to the splice and backboard using the same method as the first.

7. Take a scrapper and place it flat against the backside of the backboard extension with the bent lip towards the floor and away from
the auger. Align the scrapper so that the end of the scrapper should be 18" from the splice in the backboard, the holes in the
scrapper should fine up with the pre-punched holes in the backboard. The end of this scrapper needs to be shortened so the splice
does not interfere with the scrapper. Measure in from the splice of the backboard 24”, (the amount the splice covers) mark the
scrapper and cut it off. This should be approximately 8”. The remaining area of the backboard will be covered with the splice
which will have if's own scrapper on if.

NOTE: Not all two piece backboards will have 36" scrappers on the extensions.

8. Continue attaching the scrappers on the backboard until they are all installed or until the scrapper interferes with the reduction

drive wheel. If the scrapper hits the wheel, the scrapper wili need to be cut.

9. Once all the scrappers and all other equipment for the bin is installed, exit the bin are engage the sweep auger and start the unload
system. Allow the sweep to make one complete revolution in the bin to make sure there is nothing that will catch on the scrappers.

10. [f the scrappers caich on anything stop the unload system and move the obstacle on the floor or, if it can not be moved, adjust the
scrapper that was hitting the obstacle until it clears. Back the auger up a couple feet, exit the in and resume the test.

11. Once the scrappers are adjusied so the auger can make its revolution in the bin freely. Shut the power off and make sure the
scrappers are tightened. Remove the splice on the sweep and mount the drive wheel! on the end of the inside section of the auger.
Store the extension and splice with scrappers in a safe location. For operation, aftach the extension to the inside split as it is
written in the owner's manual for the Sweepway.

NOTE: Once the bin has been filled the bin floor and sweep may flex because
of the weight of the grain. It may be necessary to adjust the scrappers again.
15



INSTALLATION INSTRUCTIONS FOR SWEEP SCRAPPERS ON
CARRY-IN OR OLDER SWEEPWAY

TYPICAL POWERSWEEP BACKBOARD SWSW0013
INSIDE SPLIT OR NON-SPLIT BACKBOARD 000711 JRW

SOME HOLES SHOWN MAY NOT BE ON ALL BACKBOARDS

DRIVE WHEEL OR SPLICE
ATTACHS HERE
ﬂ—SCRAF‘PER Houss—R
/ \° o~ ° °
/ 0 0
il d & o ] I

DETAIL A 5000 - -
SCALE1:7 . 27,000 —r—rrre———— iy
45.000 — e

£3.000

BACKBOARD EXTENSION DRIVE WHEEL

SPLICE ATTACHS HERE
/ ' SOME HOLES SHOWN MAY NOT BE ON AL BACKBOARDS

ATTACHS HERE-\

- 9.000

- 27.000 - :

ot 45000 -
63.000

Starting at the drive whee! end (or splice end of inside spiit on a split backboard), measure in 8" from the edge of the
backboard toward the center sump and drill a 3/8" hole 1/2" in from the edge on the bottom lip of the backboard.

Measure 18" from the center of the new hole towards the center of the bin and drill a2 3/8” hole 1/2” in from the edge of
the bottom lip of the backboard.

Continue step 2 until you reach the end of the backboard.

On split backboards, repeat steps 1 — 3 on the extension from the splice end of the extension towards the drive wheel!

NOTE: Not all two piece backboards will need holes drilled for scrappers on the extensions.

Follow the instructions for installing the scrappers.

16



NOTES

17



HORIZONTAL POWERHEAD MOTOR DRIVE & PTO DRIVE

SEE MOTOR AND PULLEY
LIST AT BACK OF MANUAL

SPSW0016
94072048

Figure 11

CONNECT1ON

Figure 12
SPSWO017




HORIZONTAL POWERHEAD MOTOR DRIVE & PTO DRIVE

Ref# Description 8TD [ PTO | 6” Comp# | 8"Comp# | 10"Comp#
Powerhead w/Shield & Bearing 1 1 E5600 E5601 E5602
HPH w/bearing, Shield, Lrg mofor mnt. 1 1 R E5599 E5611
1 Powerhead Housing Only  STD 1 1 E5867 ES568 £5569
2 Bearing Plate 6" 1 1 E5818 b e
Bearing Plate 8” 1 1 — E5811 o
Bearing Plate 10° 1 1 — e E5604
3 Nut, 1/2-13 PLT 4 4 J1030 41040 J1040
4 Hinged Motor Mount “Smal” 1 1 E5748 E5746 E5746
5 Pivot Rod Smali 1 1 E5744 E5744 ES744
6 Horz. Motor Shield 1 1 E5748 E5748 E5748
7 Shield Bracket “Left” 1 1 E5750 E5S750 E5750
8 Shield Bracket "Right” 1 1 E5752 E5752 ES752
9 Bearing 1" Flange w/ Locking Coliar 2 2 J0003 ] e [
Bearing 1-1/4" Flange w/Locking Collar 1 1 e J0010 JOo10
Bearing Spacer (Not Shown) 1 1 E5791 E5792 E5752
10 Bearing Bolt w/Tab 2 2 ES570 P e
Bolt, 1/2-13x1-12PLT 2 2 e JO730 JO730
11 Lockwasher, 7/16 PLT Split 2 2 J1210 — —
Lockwasher, 1/2 PLT Split 2 2 o J1215 H1215
12 Nut, 7/16-14 PLT 2 2 J1035 R -
Nut, 1/2-13 PLT 2 2 e J104C J1040
13 Hair Pin Clip 1 1 J5412 J5412 J5412
14 Bolt, 3/4-10x 6" PLT Tap. 1 1 J0824 J0§24 J0g24
15 Nuf, 3/4-10 PLT 1 1 J1051 J1051 J1051
16 Washer 3/4 Flat PLT 2 2 J1130 41130 J1130
17 Spacer, 3/8" Long 1 1 E5739 E5739 E5739
18 Bolt, 3/8-16 x 1 PLT 2 2 JO§05 J0808 JOG0B
19 Lockwasher, 3/8" PLT Split 2 2 J1205 J1205 J1205
20 Nut, 3/16-16 PLT 1 1 J1020 41020 J1020
21 Bolt, 5/16-18 x 1 PLT 4 4 JO527 40527 Jos527
22 Flatwasher, 516" PLT 8 8 J1111 J1111 J1111
23 Lockwasher, 5/16 PLT Split 4 4 J1200 J1200 J1200
24 Nut, 5/16-18 PLT 4 4 J1002 J1002 J10062
25 | Pulley, 12x1” Sngl Groove A-B 1 g J0375 - e
Pulley, 12x1” DBL Groove B 1 g JO380 - ——
Pulley, 12x1-1/4" DBL Groove B 1 0 o J03gs f—
Pulley, 12 x1-1/4" Triple Groove B i 0 | eeme J0391 JO391
Puiley, 12x1-1/4" Sngl Groove A-B 1 0 - JO388 -
Pulley, 8 x 1" DBL Groove B ] 2 J0365 J0365 JO368
Puliey, 9x1-1/4" DBL Grgove B 0 1 e JO366 J0366
26 | Locking Collar, 1" ) 1 i J0oos? — N
Locking Coliar, 1-1/4" 1 1 mm JL068 Jooes
27 Key, 1/4 x 2-1/2" 1 1 £5720 E&720 ES5720
28 Belt, BX-48 BX50 1-2 2 J0220 40220 J0224
Belt, B52 *3 drive belt’ 3 0 o ———m J0227
28 Boit, 3/8-16 x 1-1/2 PLT 4 0 J0627 J0627 JOB27
30 Flatwasher, 3/8 PLT 4 0 41117 J1117 J1117
31 Lockwasher, 3/8 PLT Split 4 g J1205 J1205 J1205
32 Nut, 3/8-16 PLT 4 0 J1020 J1020 J1020
33 Gearbox Complete (1: 1-1/2) 0 1 E5822 E5822 E5822
34 PTO Drive Shaft 0 1 J7205 J7205 J7208
35 Bolt, 7/16-14 x 3/4 G 4 J0880 J0690 JOBS0
36 | Sieeve Connector 1 1 £5423 E5424 E5425
37 Tap Bolt, 3/8-16 x3 PLT 6 3] J0580 J0660 J0B60
38 Lockwasher, 3/8" PLT Split 6 6 J1205 J1205 J1208
39 Nut, 3/8-16 PLT 6 6 J1020 J1020 J1020
40 | End Shaft 1 1 E90061 E54151 E54142
41 Bolt, 5/16-18 x 1-3/4 Gr5 2 4 JOS70 — —
Bolt, 7/16-14 x 2-1/2" Gr 5 2 4 o J0720 JO720
42 Locknut, 5/16-18 z2 4 J1010 —— —
Nut, 7/18" - 14 2 4 i J1035 J1035
43 Unload Tube 1 1 E§5--- E65--- E65---
44 Unload Auger 1 1 E64--- E64-- Ef4--
45 | Com Flipper 1 1 E5416 E54161 E5648
47 Bolt, 5/16-18 x 1-1/4 PLT 8 8 JO550 JO550 JOSE0
48 Washer, 5/16 PLT Fiat 8 8 J1200 412400 J1200
50 Nut, 5/16-18 PLT 8 8 J1002 J1002 J1002

Py
o




BASIC VERTICAL AUGER

SPSW0as7
JR¥C00726

Fig. 14 20



BASIC VERTICAL AUGER

REF.# DESCRIPTION QTy 6” 8" 10"
1 Unioad lever arm ‘ 1 E5426 E5426 E5426
2 Unloading lever bar 1 E5427 E5427 E5427
3 Auger tube, 12’ galvanized 1 E5842 E5843 E57842
4 Connector Sleeve 3 E5423 E5424 E5425
5 16" vertical auger w/flinger & shafts 1 E5846 E5847 E57833
(See next page for flighting & shafts & tubes & flipper)
8 Top outlet spout 1 E5812 E5813 E5785
7 36" Support brackst (bipod) 2 E5800 E5801 E5786
8 2-1/2" Truck spout 1 E5814 E5815 E5787
9 Bearing end plate 1 E5810 E5811 E5809
10 Nut, 3/8 - 16 Hex £-8 H020 J1020 J1020
11 Bolt, 3/8-16x1 Gr 5 &-8 JOB0B JO608 JOB08
12 Fiange Bearing, 1" w/lock collar 1 JOR03 B el SR
Flange Bearing, 1-1/4" wfiock collar T e JOg10 JOOo10
Locking collar 17 i J0067 - e
Locking coltar 1-1/4" 1 —meem JO068 Joosa
13 Bottom shaft, wkeyway 1 E58081 E975% £58252
14 Rallpin, 5/16" x 1-3/4" 1 J1485 J1495 J1495
Bolt, 7116 - 14 x 1-1/2" Gr 5 2 Jo710 Jor10 JO710
Lockwasher, 7/16” split 2 J1210 J121¢ HM210
Nut, 7/16-14 hex 2 J1035 J#035 J1035
15 Cecal, Never Enter 1 10301 10301 LO301
16 Decat, Moving Paris 1 L0284 £0284 10284
17 Decal, Safe Operation 1 L0231 L0281 L0281
18 Decal, Shield Missing (not shown behind shisid 1 L0271 L0271 L0271
19 Shieid, small horizonta} 1 E5748 E5748 E5578
20 Shield, Motor Vertical ({not shown) 1 E5745 ES745 E5745
21 Top shaft (not shown) 1 E58091 EO7711 £558243
ASSEMBLY INSTRUCTIONS

1. Slide first connector sleeve (4) half way onto unloading tube. Loosely bolt fever bar {2) to connector sleeve {(4) with 3/8” x 3" bolts, nuts, and
lockwashers. Fig. 14.

2. Remove safety shield (s) (19, 20) from vertical auger boot. Fig. 14

3. Slide boot into sieeve (4) just positioned on unloading tube so that it butts against unload auger. Stide unleading auger shaft through flange
bearing of boot while sliding tube together. Boot should be tight against unload tube. Rotate boot to right for assembly of vertical auger on ground,

Fig 14.
4. Slide second connector sleeve (4) half way up vertical tube of boot. Loosely bolt in place with 3/8" x 2 bolts, nuts and lockwashers, Fig. 14.

5. Slide 16’ vertical fighting (5) (double flighting to be at bottom) through boot so that bottorn shaft extends through bearing on bottom of boet. Fig.
14.

6. Slide 12" tube {3) over flighting into second connector sleeve so that tube bults against boot. Tighten connecior sleeve. Fig. 14.
7. Attach third connector sieeve (4) to top half of tube (3). Loosely bolt in piace. Fig. 14,

8. Slide top spout (6} over flighting while sliding auger shaft (20) through top bearing into connector sleeve (4) so that top spout is against tube.
Ratate spout to be desired unloading direction and tighten third connector sieeve {4). Fig. 14.

9. Place locking coliar, located (in parts sack) over top shaft (21). Mount pulley on shaft. Drive 5/16" x 1.3/4" rallpin through hole in shaft just above
bearing and collar. Check to be sure that rofipin rests against pulley. Lock coilar in place on flange bearing and tighten top set screw on locking

coliar. Fig. 14

10. Mount locking collar shaft protruding from bottom end plate of vertical auger and lock In place an flange bearing. Tighten set screw. Fig, 14.
11. Bolt 2-1/2" truck spout (8} onto top spout () using 3/8” x 1-1/2” bolts, nuts and lockwashers. Fig. 14.

12. Using existing bin bolts, attach support brackets (7} to bin wail about 10" up on vertical tube. Fig. 14

13. Using crane, raise verticat auger into position. Provide temporary biccking under boot, Clamp support bracket around vertical auger. Fig. 14,
t4. Tighten the bottom, horizontal connecior sleeve. Fig. 14

15. Rotate threaded support jack on boot to carry load of vertical auger. Remove temporary blocking under auger. Check to see that tube and auger
are aligned. Fig.14

16. Adjust and tighten legs of support brackets. Fig. 14.

17. Slide locking collar over unloading shaft from harizontal auger. Lock in place on flange bearing. Tighten set screw. Fig. 14

21



REPLACEMENT VERTICAL FLIGHTING, SHAFTS AND TUBES

VERTICAL FLIGHT NUMBERS INCLUDE FLIPPER AND TOP AND BOTTOM SHAFTS

6" 8" ier
Fiight for 14'Vertical Auger w/dbl flight 1" E5806 ---== wr---
Flight for 14'Vertical Auger w/dbl flight 1-1/4" ----- E58071 E5783
Fiight for 16'Vertical Auger w/dbl flight 1" E5846 wm——=  mmee—
Flight for 16'Vertical Auger w/dbl flight 1-1/4"  ~--—- E5847 ELTV833
Flight for 18'Vertical Auger w/dbl fl%ght v E5848 —wmem ————e
Flight for 18'Vertical Auger w/cbl flight 1-1/47 -=~--- E5849 ESH7832
Tlight for 20'Vertical Auger w/dbl flight 1-1/4" ----- E58541 E57834
Vartical Top Shaft 1" = 11-7/8" w/hole ES8008L ----= —~-—-

Vertical Top Shaft 17 x 107 (Prior 13890) w/hole E580% E5809 -—--~

Vertical Top Shaft 1-1/4" x 12-3/8" w/hole —  -—--=-- E97711 wm=—=
Vert Top Shaft 1"x1-1/4"x12-3/8" repl w/hole —-=w- E9753 -----
Vertical Top Shaft 27 x 15-5/8 w/hole (1288) --—-= =—-—- E58243
Flipper E5416 ES5416l E5648
Bottom Shaft 1" = 10-1/8" w/keyway E5808] —-=—wv— ————-

Bottom Shaft 17 x 14-1/47 (Prior 1990) w/keyway ES808 E5808 —w---—

Bortom Shaft 1-1/4" x 12-~1/8" w/keyway — —=——-— E9751 ————-
Bottom Shaft 1" = 1-1/4"x10-1/8" repl w/keyway = -=-—= £9752 ————-
Bottom Shaft 27 x 16-1/8 w/keyway (1%28) = --—-— —=——= E58252
Tube, Galv. 10"long for 14' Vertical Auger E5804 E5805 ~--—-
Tube, Galv. 9'long for 14' Vertical Auger — -———== ~————- E5784
Tuke, Galwv. 127 long for 16" Vertical Auger E5842 ES843 —---—-
Tube, Galv. 14"long for 18' Vertical Auger E5844 ES845  ee—--
Tube, Galv. 18" long for 207 Vertical Auger F4801 F4%13 --———-

22



10.

1.
12,

13.

14.
15.

16.
17.

TOP DRIVE ASSEMBLY INSTRUCTIONS

Slide first connector sleeve half way onte unfoading tube. Loosely bolt lever bar to connector sleeve with 3/8"x
3’bolts, nuts, & lockwashers.

. Remove safety shield(s) from vertical auger boot.

Slide boot into sleeve just positioned on unioading tube so that it butts against unload auger. Slide unloading
auger shaft through flange bearing of boot while sliding tube together. Boot should be tight against unload tube.
Rotate boot to right for assembly of vertical auger on ground.

Slide second connector sleeve half way up vertical tube of boot. Loosely bolt in place with 3/8” x 3” bolts nuts &
lockwashers.

Slide 16" vertical flighting (double flighting to be at bottom) through boot so that bottom shaft extends through
bearing on bottormn of boot.

Slide 12’ tube over flighting into second connector sleeve so that tube butts against boot. Tighten connector
sleeve.

Attach third connector sleeve to top half of tube in same manner as previous connector sleeves. Loosely bolt in
place.

Slide top spout over flighting while sliding auger shaft through top bearing into connector sleeve so that top
spout is against tube. Rotate spout to desired unloading direction and tighten third connector sleeve.

Place locking collar (in parts sack) over top shaft. Mount pulley on shaft. Drive 5/16" x 1-3/4” rollpin through hole
in shaft just above pulley. Check to be sure that rollpin rest against pulley. Lock coliar in place on
locking collar.

Mount jocking collar on shaft protruding from bottom end plate of vertical auger and lock in place on flange
bearing. Tighten set screw.

Bolt 2-1/27 truck spout onto top spout using 3/8" x 1-1/2" bolts, nuts & lockwashers.
Using existing bin bolts, attach support bracket to bin wall about 10’ up on vertical tube.

Using crane, raise vertical auger into position. Provide temporary blocking under boot. Clamp support bracket
around vertical auger.

Tighten the bottom, horizontal connector sleeve.

Rotate threaded support jack on boot to carry load of vertical auger. Remove temporary blecking under auger.
Check to see that tube and auger are aligned.

Adjust and tighten legs of support bracket.

Slide locking collar over unloading shaft from bearing. Tighten set screw.

23



TOP DRIVE ASSEMBLY

SWEEPWAY VERTICAL
ASSEMBLY

KOC9709:8

SPSH0044

SWEEPWAY TOP ORIVE

ASSEMBLY

24



TOP DRIVE ASSEMBLY

REF# DESCRIPTION QTY | 6” COMP# | 8°COMP# | 10"COMP#
1 Power Top Spout Housing Weldment 1 E5929 E£5933 E57851
2 Bearing Plate 1 E5810 E5811 ES609
3 Nut, Hex, 1/2-13 PLT 4 J1040 J1040 J1040
4 Flange Bearing 2 Jooo3 J0010 J0010
5 Locking Collar 1 JOog7 J0068 J0089
B Bolt, 7/16 - 14 x 2 PLT GR 5 HHCS 2 J0718 J0718 J0718
7 Lock Washer, 7/16", PLT Split 2 J1210 J1210 J1210
8 Nut, Hex, 7/16 PLT, Split 2 J1035 J1035 41035
9 Puliey, 8" OD 2 groove 1 JO365 J0368 J0366
11 Roll Pin, 5/16 x 1-3/4, PLT 1 J1495 J1495 J1485
12 Bolt, 3/4-10x6, PLT GR 5 1 J0824 J0824 J0824
13 Nut, Hex, 3/4-10 PLT 1 J1051 J1051 J1051
14 Hinged Motor Mount, Smali 1 E5746 E5746 E5746
15 Pivot Rod, Small 1 E5744 E5744 E5744
16 Hair Pin Clip 1 J5412 J5412 J5412
17 Flat Washer, 3/4 PLT 2 J1130 J1130 J1130
18 Bolt, 3/8-16x 1-1/4 PLT 4 JO616 J0616 J0B16
19 Lock Washer, 3/8, PLT, Spiit 6 J1205 J12085 J1205
20 Nut, Hex, 3/8-16, PLTGR 5 5 41020 J1020 J1020
21 Key, 1/4" Square x 2-1/2" 1 E5720 E5720 E5721
22 Pulley, 3/2 P.D., 1-1/8 DBL, Cast 1 J0317 J0317 J0317
23 Belt, BX42 (6 & 8”) - BX46 (10”) 2 Joz00 J0200 J0215
24 Shield Bracket, "Left’ 1 E5750 E5750 E5750
25 Shield Bracket, “Right” 1 E5752 E5752 E5752
26 Bolt, 3/8-16x1 PLT 2 J0806 J0806 J0606
27 Bolt, 5/16-18x1,PLT GR 5 4 Jos27 Jos27 Jo527
28 Flat Washer, 5/16", PLT 8 J1111 J1111 J1111
29 Lock Washer, 5/16" PLT, spilit 4 J1200 41200 J1200
30 Nut, Hex, 5/16-18 PLT 4 J1002 J1002 J1062
31 Shield 1 E5748 E£5748 E5748
32 Shaft, power top 1 E58092 E54153 E58244
33 Decal, Danger Replace Missing Shield 1 L0271 L0271 L3271
34 Decal, Caution, safety Instruction 1 L0281 L0281 L0281
35 Decal, Warning Keep Away 2 L0284 10284 L0284
36 Decal, Danger Never Enter Bin 1 L0301 10301 L0301
37 Decal, Sukup Logo (Not shown) 1 L0317 £0317 L0317
38 Unload lever arm 1 E5426 E5426 E£5426
39 Unloading lever bar 1 E5427 E5427 E5427

40 Auger tube, 12’ galvanized - 10” 12’ long 1 E5842 E5843 £57842
41 Connector sleeve 3 ES5423 E5424 ES425
42 16" Vert. Auger w/fingr & shafts 9 F4750 E58471 E57836
43 Support bracket, 30" (bipod) 1 £5800 E5801 E5786
44 Truck Spout, 2-1/2 1 E5814 E5815 E5787
45 Boit, 3/8-16 x 1 Gr5 6-8 JOB0B JOB06 J0606
46 Nut, 3/8-16 Hex 6-8 J1020 J1020 J1020
47 Decal, Never Enter Bin 1 L0301 L0301 L0301
48 Decal, Moving Parts 1 L0284 L0284 L0284
49 Decal, Safe Operation 1 L0281 10281 1.0281
50 Shield - Small Horiz. 1 ES575 ES575 E5748
51 Decal, Shield Missing 1 L0271 L0271 L0271

25




NOTI33NNOD

"$110q U3yl pue

uolitsod Jadord ui spyatys A333®8 1B JUnDWaY

‘Ue Lsual

Jadosd o3 isnipe pue sdsyind o3uo {5)318q aoe4
94 "DI3  ‘sMaras 3185 ualubll pue Aatind Jojom
Yt uBLlY  “As1ind jo 303 uy A9X wh/| soeyg
-T3JBUS JE2{15A WOR30q o0 Aa1ind 46 Funol

‘sJ3

-USeM 187} pue susysem ‘sinu ‘s3jeq well-1 X ug/¢
Jnog Buisn 'sieyd junow Jojow 1E31148A 03 Jojow
IUROK  "Jolow ye3tldeA oluo Aayind Jojouw wh"§ Junoy
“3unow Jojow yejucziloy

48PUN 3704 Butisnfpe Aq uoisusy Jadoud o3

Ua3y513 pue uolJed adempley ui papirosd 53139 juncy.

TSMEJIS 135 UsIuYBL: *Asiind Joiow YyiiM Aaynd
usiy  ~As1ind yo 3jois ut (j3es syued uly Ay ,4/1
3381d "IJEYS RIUCZLIOY Q3L As)ind sbaey juncy
*Ae1ind Jojow ,4¢ sasn
J0310W “sJayseM jei} ¥ sJsyseM ‘sznu s1yeq wz2/1-1
X uf/E Jnog Buisn junow Joiow 1e3UcZ Loy O3uo
{papnijsul jou Asyind Jojouw pue Jojow) Jojoil junop
(pJEpURIS) BAllg Jolroy om)

areolole
CO00MSAS

§1 aunbiy

AT JO1LOW OML

v TUNNYHR 20 HOVE N1 LSH
A3TIAd ONY HOJON 338



"S1109 usiybLl pue SPlatys A1ajies Junoway

“uBl1y  t3ayoouds Japl BuiaamMo) Jo Buisied

Aq vaisusy isnfpy -agn3 projun jejueZlJoy j0

pua Uo 3axa04ds uo pue xoqJeaB o 2pis uo 19YsoJds

UG UL J40330UU0D 27| pue UiBYd o4 Buoy aseld

*a3ed junow Jojoul Japun Bulisnipe Aq

uotsusl ysnipe pue sAs|ind uo s313q aJe)d *SMaJDS

185 UB3yBL) pue sAalind ubLjy  “Ae)ind Jojow 47§

JUNOW  “sJayseM 3814 pue ‘sJayseM ‘sinu ‘s}joq

Cwd/i-L X uB/€ Y1tM 33e1d J00Q O1UO Jojow JUNOK

’ "9l "9i4  ‘ubt)y

*azed Buljunow XeqJesb uo Sytoq Builsnfpe Aq

pousayBly 2g ueBa uley) ~J9bne JEILI4RA 4O w03 ioq

ue 1aysosds pue xoquesb jo weilog uo 3oxgolds

Ue jUL] J03oauucd 2/| pue uieys gg# 3Joys adeld

*SM340S

398 URyBLl -ublye pue siafocuds 11e jo 3015 Ul

- A3) w9/| 29e)d "4ebne 1e5{1J3A JO 1fEyS Wollog uo

pue xoquesb jo 3jeys yoea Uo s3oRo0Jds SLaQg IUNOK

. . *Aarynd

-od} AeMe 2p1S gnY Y3iM IgN] pROJUN |EIUOZLJOY

wod4 Buipndiold 3jeys uo 13¥oouds gLENG JUNoH

*Ag1ind uo 3o01s UL ASYy /| 59B)d

‘1IN0 A3iihd Jo SpLS qny Y3 agnl pROJUN 18ILOZ

~bd0y wouay BulpuelXd 1imys o3 Ast|nd abBuey yseyzy

"yl "9id

‘uelieyielsul 1e31349A diseg Ul J| -4 sdals moyjod
uoL1d) AALIQ JOJON Bug

J
o

YR S0 303 N ISTY
AR Oy A S

JARIQ HOLOW 3INO

Brc0itib
eCOOMSAS




~$310q ULyl pue splalys Ajajes aoeidoy -

*9L "DI4  "uleyo pue siasouds Bul

-JUnow 40) @ALJQ JojoW 91BuUls uo 9 3 3 sdals Mojjoq *

*a3e7d junow

Jojoit Japun 3joq Buiisnipes Aq uolsual isn[pe pue
sAs)ind uo s313q 23814 “SMOUOS 195 UAIYBL] pue sAaynd
UBj1y  "sA911nd ylog uo 101§ up A u4/L @0B1d

“8qn3 Bulpeciun wody AeMe Sprs gny YiiM aqni peojun
1BJUOZ1J0Y Wody BulpuslxXe 1jieys 03 As)ind .6 yoeily

“Zl "BId  TIYN] PROIUN JBIUDZLJOY IAcqHe

A13034ip xogaesB Jo 3jjeys ojuo Aajind .6 3Junoy

"9l 914 ‘uieyd pue siaydodds Bui

~JuUncll 40} BALJQ Jolol 216ULS uo ¢ ¥ 3 sdsis Moyjod -

"yl "Bl4

"UOLIB)TEISUL 1edL3UaA Djseq UL J)-| sdels MOjjod *

NO11dO FAING OLd -

L} aanbiyg

dAIMA Old

greolise
rO00MSAS

ey
ol s
AT

@

)
i
%&

28



SOZAT S6zir UeS O1d Iz AR TR
— EEST SSEOr Foym er00I5 @ 180 .6 feind | 0L ioeor | —— | - | OB ISAEND-g-dulSe | .z} Reiind
I 0i£953 ——= | N OLd? w._.m@mx:_u_ 1O 00% Uy SBEOr S8e0r — Eﬂu 189G '8 _..v\_.nw X a0 =N_..>m=_._n_

—— || 12£853 | (N OLd ® SPUSISIUI /S 05% UEuD | 54800 MO PPUIS '@.) XdO 21 Talnd | 56
—— 78953 SV S5 05# U0 OELir | OCLir | oekir LT p7E Touseneid Ve
e B R ST 12 0SS 5 WSOIT | 150ir | 180IF S19 11d 01 -¥/& PN £t
e T == R 5171558 707 XOqIE3S %S ve8or | weeor | vesor SIS 1d QX0 W08 73
" Zpio3 ] TR 0IZI | OIZIF | GIeir WAS~ Lid .9}/ Jesemioa] 0
== g8l63 TE] BUCT TPEIG PRNS %5 OLZOF | 0LZ0r | 0307 19 11d 2L Xpi-91/Z WoB [iF4
——|___Z8Gir | 798I | WA OLd® SBUS) £1-09 19ip] 19%001dS 2000 | 20i00r | ————- | W94Z 1% "0"YM p/i} Buleag SBUeld
= Seolr SEOIF “£1-08 "I9IP| 00iaS 5 = T E000T ¥09 2 10} "0 T/ .| Pullesy sbuEld tic
=1 &iir | _Senr 174 2/1 oysemieid | €9 80007 | 89007 | {Lonous ou) 7)) 18100 BUBeCT
[E— JEiO0r ielor Gl i11deX €2/t .zom Z9 QLO0" 0100 Tem— “OUM B mﬁ_._ﬂwm mm_._w_n_
=1 653 | _6UST | (Old % 50N SBuS) - e o T 16 Pl S— ', (umaus Jou) .}, Tejo0 BUpooT
1 "Zev¥d | _ zevrd _ S e7 GGRUEUD | 09 —_— | €0000 VM 1 Butiesg sbuely | "oz
poe— TS e T3 T XPTOVL 105 = Z00IT | 200Wr | 200Lr L1d 8151/S N ¢
Psm— YIE) Y “PIBIUS %08 1235 P ATy AN ooz S 17d 91/5 8ysemjoo ¥Z
p— V77T 27055 o5 555 75 O T TS 17d " ol/s eUSERA s 54
o — SSOIr Siog .1 G108 oneaids | Vas LZ80r | J2G0F | 42s0r §19 11d .| X81-91/S oa 74
— ¥3aIr P— 5168 .52 1 51808 W90is | vog SPiS3 | o¥/S3 |  Svied PRIUS 10J0IN [BONISA [F4
—— | WOl ——— | (N O1d%BUS)B.5¢ | 5180979400108 9v/G3 | evi6d | eriod (I0210H) PSS JO1oW o] 74
—— V69T vB91r | (N OLd%IBuUS) 2508, 5180079%001dS 9050 | 9090r | 90907 SO 13d .l X9l-8/€ W08 6}
St S99I" SooIr 3108 ,) 51400 1#%00ids | 99 12563 | 17653 | 1563 BPEIg PRIYS [EAfaA 8l
p— FITE] 17753 BUoT biez X o/ Ko S 05.63 | 058/53 | 06ls3 97, yooeig ppkg Ll

10E0T 1007 10801 ulg 19jug Jeral s ¥ plS] | 253 183 AT, JojorIg pBIYS 9l
Y8201 Y2207 $8201 SHed Buloyy Uiold Aemy daay esag G Oris3 ObiSd 1 OpG3 buoy g/5-¢ 20iET, jededg Sl
18207 18201 8201 UOIEIRAQ ajes  esaq Z5 6453 BELST | | ee453 Buo_g/e_IEwiS, jooeds 4
Qsgor 09801 0980r L1d £X91 -8/ wade] 15 ZIsf 130 Zvar dig ulg ey el
A ] yersa £Zpa BAS3|S UONDBUUDD ) £viG3 — R SBALD J13G £, POY J0Md

—— | " OSSOF | ossor 519 11d #/1-1Xei-olSwos | iy Lez=F M2 F B B TE) JBWS POY PN | 2}
8r953 | 191pSa 31¥53 ) 12ddig woy 5 89463 | - | s L2AUP 334 €, PebuIH JUnoW JOJoW
—~53 —593 e E] 13BNy PEOUn s SviG3 | o¥/S3 | ovisd JIeWS, 8je|d PabUI JUnop JOIOW 1L

poww—— S10iF Giowr T35 518 s = QZ0LT | 020ir | Ocour 11d 818/€ PN 6

— 0/50r | 02507 S99 118 Fie-| X81-91/a Wod ™ SOZIT | SoZir | Sozir 1S " Ld g/ 1eusepp 100 B

[AdL E 1S1PGd 180063 yeus pug oF LELIT LiLIP Libir 11d §/¢ "Jeusepn el 7
NNNO_.. ————— ..N_B.._ﬁ #QQ mw_. _Nwm .«—mm m—.mona 0 _‘8_.. w_.woqa m._o .h.l_& v_‘_‘l_‘ X m_—‘..w\ﬂ .#Om w
vezor GZZ0r 02700 0SX8 - 8% X&@ 158 & vasyd | vaopd | patpd 7007 DulloAa] 3|qejshipy S
S1zor = — 9 a8 153 6763 | Bvicd | 6vicd 1ioEIg Def uo jog v
— 00Z0r 00Z0r Zr X4 eg ac V263 | 1263 | iiisd LUMGUS 10N, 1000 8pgS 3
SgE0r 9gE0r — "N 180 BT X 00 L6 Aalind 609s3 | 11863 | oiesd &jeid buueag 4
E— — S9E0r (O Ld) A qa .1 X 40.6 #eInd 689,53 89/53 249453 Bursnol 1608 Mep, I
—— | - | G9e0r | (enip 4wz) NS [0 L X A0 .6 Relind | Ze T | veesd | eees3 O.d 3AIG 008 LoA
1£/53 I rmm— SNIPNBGE, BT X b/ Aay —— {2853 02853 40jOLU | @AU(] J00H “Uap
—— 867/D 66V FI1-L X 7L R o 28/53 | 21863 | 91859 10J0UL Z SAC) 1008 MIBA
«0L 8 9 uondiiosag gETY] «0k «B w9 uonduosag | # Joy

SNOILdO 1004 TVIILYIA

28



5" INCLINE COMPLETE

SPSW0040

30



5’ INCLINE COMPLETE

REF # DESCRIPTION QTY COMP# | COMP#
6-8" 3-10”
1 Basic Incling, & 1 - E5950 E5940
2 Flighting & Auger Tube 1 E5622 E5623
3 Shaft, 1-1/4" x 1" x 8-3/4" fong w/Keyway 1 EbB421 | E5624
4 Shaft 1 E54151 | E54142
5 Flinger 1 E54161 E5689
6 Shaft, Auger to Knuckle 1 E56411 | E56571
7 Hinged Motor Mount 1 E5746 E5746
8 Small Pivot Rod PLT 1 E5744 | E5744
9 10" Clamp Band “Narrow” 1 EG7161 § EB797
10 Keystock, % “x 1" long 2 E5913 E5915
11 Tube Mount 1 E5958 E5948
12 Bushing Support 1 ES956 E5947
14 Knuckle wiFlighting 1 E&970 E5380
15 Motor Shield 1 E5748 E5748
16 Shield Bracket "Left’ 1 E5750 E5750
17 Shield Bracket “Right” 1 EE752 E5752
18 Adaptor Plate 1 E5953 £5943
19 Adaptor Sleeve 1 E5954 E5944
20 Key, %' x 2-3/4" 1 E5721 E5721
25 Connector Sleeve 1 E5423 E5424
26 Flange Bearing w/lLocking collar 1-1/4” 1 JO010 JOO10
27 Bushing, 1" x 1-1/4" x 1-1/4" 1 JOO811 | JOOS11
28 Belt, BX 54 2 J0227 J0222
29 Pulley, 14 x 1-1/4", Double "B" Groove 1 J03951 | J03951
30 Bolt, 5/16-18 x 1", PLT, Gr. 5 12 J0527 J0527
31 Bolt, 5/16-18 x 1-1/4" PLT, Gr. 5 16 JO550 JO550
32 Bolt, 5/16-18 x 2-1/2, PLT, Gr. 5 2 J0594 J0594
33 Bolt, 3/8-16 x 1" PL.T, Gr. 5 2 JOeoe Jo608
36 Bolt, 3/8-16 x 2-3/4, PLT, Gr. 5 2 Jos57 JOB57
37 Bolt, 3/8-16 x 3, PLT, Gr. & 6 J0660 J0660
33 Bolt, 7/16-14 x 2-1/2, PLT, Gr. 5 6 JO720 J0720
39 Boft, %-13 x 1-1/2, PLT, Gr. & 2 JO739 JO739
41 Bolt, % -10x6 PLT, Gr. 5 1 J0824 J0824
42 Flatwasher, 5/16, PLT 16 J1111 J1111
45 Lockwasher, 5/16 PLT, Split 12 J1200 J1200
46 Lockwasher, 3/8, PLT, Split 2 41205 J1205
47 Lockwasher, 7/16, PLT, Split 4 J1210 J1210
48 Lockwasher, ¥, PLT, Split 2 J1215 J1215
50 [ Nut, 5/16-18, PLT 20 J1002 J1002
51 Nut, 5/18-18, PLT, Nylon Lock Nut 2 J1003 J1003
52 Nut, 3/8-16, PLT 10 J1030 J1030
53 Nut, 7/16-14, PLT 4 J1035 J1035
54 Nut, 7/16-14, PLT, Locknut 2 J1034 J1034
55 Nut, 2~ 13, PLT 2 J1040 J1040
56 Nut, % - 10, PLT 1 J1051 J1051
57 Hair Pin Clip 1 J5412 Jb412

31




INCLINE INSTALLATION INSTRUCTION

1. Remove the motor mount (7) and shietd{ 15) from the top of the incline.

2. Remove the bolts holding the motor mount base to the incline tube.
Connect one end of the support chains o the motor mount with the bolt
removed.

SWiiLoaoz
042700 JRW

3. Remove twao bin bolts spaced equally away from the unload tube ("A” = 80-100") along the seam with the second and third ring of bin
sheets (“B” = 60-80")

INSTALL WITH OME RUT COMPLETELY
THREADED BEFORE PUTTING IN BIN

WALL. JUST START THE SECOND NUT
QN THE EYEBOLY LEAYING ROOM 1O

[T UIUEEEE——— | TAKE UP SLACK [N CHAINS

LT]

SWULDICH
; OF1300 I8

} 1 SWLULCE0s

L0717 JRW

4. For tube and well installations:

a} Remove the shaft and corn flipper from the end of the unload auger.
b} Slide the sleeve connector (25) half way over the end of the unload tube.
c) Slide the sleeve adapter (19) into the open end of the sleeve connector.
d) Loosely install six 3/8" x 3" bolts (37) and nuts {52) on sleeve connector.
e) Rotate the sleeve adapter fo match the hole pattern of the angle ring on the incline.
f) Tighten all of the bolts on the sleeve connactor,
5. Attach the adapter plate (18) to the unload tube angle ring / sleeve adapter using eight 5/16” x 1-1/ " belis {31), lock washers (45),
and flat washers {42).
6. After sliding the horizontal unload flighting out to attach tc incline, temporarity support the incline. Slide the incline shaft (3) intc the

horizontal flighting and bolt into place using two 7/18” x 2-1/2” bolts (38) and nuts (54).
7. Bolt the incline to the adapter plate using eight 5/18” x 1-1/4" boits (31), nuts (50), lock washers {45), and flat washers (42).
8. Attach chain to the eyeholts and tighten the nuts on the inside of the bin to tighten the chains.

8. Bolt the motor to the motor mount using four 3/8 x 1-1/2° bolts, flat washers, and lock washers and reattach the motor mount to the
incline.

10.  Attach the 14° pulley (29) from the hardware carton to the power shaft (4} extending from the top of the powerhead. Align the puliey
with the motor pulley, insert 1/4” key in key slot, and tighten the set screw.

11.  Place belts (28) onto the pulleys and tighten using the motor mount adjustment bolt (41). Beits tension should be as low as
possible without allowing the belts to slip,

12.  Replace the safety shield {(15). Recheck the belt tension before operation, NEVER OPERATE UNIT WITHOUT SAFETY SHIELDS
SECURELY IN PLACE. Make sure that all safety decals have been installed and are in good legible condition. See the safety

section if this manual for the correct location and descriptions of the safety decals.
32



- OPERATING INSTRUCTIONS

Make Sure Sweep Auger is Placed Over A DANGER!
Unloading Sumps before Bin is Filled TO PREVENT SERIOUS INJURY OR DEAT
(FOR SINGLE PIECE BACKBOARDS) O NOT ENTER BIN DURING

TO REMOVE GRAIN:

1. Start vertical and horizontal unload auger. Pull center sump rod (A) to open center
sump cover. Unload grain from center untii gravity flow stops.

2. After flow stops, re-position lever arm to puil intermediate sump rod (B) allowing
additional gravity fiow into bottom unloading auger.

3. When grain flow stops, shut off power to sweep. Engage sweep auger by pulling
clutch puli rod. POWER MUST BE SHUT OFF BEFORE ENGAGING SWEEP
AUGER TO PREVENT DAMAGE TO CLUTCH ASSEMBLY!

4. Turn on power. Center sump slide gate must remain open while sweep auger
is operating. If a slower flow of grain is desired, (e.q. grinding) a larger puiley
should be used on unload auger. Remove remaining grain.

5. Place sweep auger over intermediate sumps and check that stop is retracted
before filling bin.

DISENGAGED

FRONT VIEW POSITION
LEVER BAR cute . PULL DOWN BAR
. AN \<— TO MOVE PULL ROD ‘;
- g
= CLUTCH LOGK | sibE view
CHUTCHLO | CLUTCH LOCK

NEVER ENTER BIN

UNLESS ALL POWER IS LOCKED OUT
AND ANOTHER PERSON IS PRESENT.

Rotating augers are dangerous!
Flowing grain may trap and suffocate.

| FAILURE TO HEED THIS WARNING MAY
CAUSE SERIOUS INJURY OR DEATH.

L0301:92 SUKUR MANUFACTURING COMPANY SHEFFIELD, 1A 50475




A CAUTION: wnen the last amount of grain has

Been removed from the bin, the sweep auger will
travel around the bin at an extremely fast rate of speed.

SWEEP AUGER SHOULD
STOP OVER SUMPS

For this reason, we have designed a STOP, which should be installed as Top
Shown on page 9.

This STOP is manually operated by swinging the stop plate out
perpendicular to the bin wall. This will put the stop

plate into the path of the revolving sweep

auger and atlow only one revolution of the

sweep auger to occur,

Mount the stop near the bin door so that it can be positioned without entering the bin. Make sure to swing the stop
back it can be positioned without entering the bin. Make sure to swing the stop back against the wall after loading is
completed, before re-filling the bin with grain.

LUBRICATION

In gearboxes, use # 140 transmission grease. Gearboxes should be checked every time bin is empty. Check plugs
are on back or top of, gearboxes. Gearbox should be about half full. Add grease through grease zerks on top of
gearboxes for the two sump gearboxes. On single motor vertical drive, add grease through filt plug. Grease rofler

chains in sump every time bin is empty.

FOR SPLIT BACKBOARDS - 42’ & OVER

NOCTE: Sweep augers 42’ and larger are built in two or more sections:

a. Sukup recommends that only the inside sweep section be installed and operated for the first revolution
around the bin, than the outside sweep be installed to complete unloading.

b. The bin should be swept in stages, beginning with the inside section, {it is recommended that the inner
section be used first) than the outer section be added and remainder of bin be swept.

A Never enter bin while equipment is operating. Shut off complete system before adding outer section.

1. Start vertical and horizontal unload auger. Pull center sump rod to open center sump cover. Unload grain from
center until gravity flow stops.

2. After flow stops, re-position lever arm te pull intermediate pull rod allowing additional gravity flow into bottom
unloading auger.

3. When grain flow stops, shut off power to equipment. Engage sweep auger by puliing clutch pull rod. POWER
MUST BE SHUT OFF BEFORE ENGAGING SWEEP AUGER TO PREVENT DAMAGE TO CLUTCH ASSEMBLY!!

4. Turn power on. Sweep auger will not be used. On first pass of auger around bin, only the inside section of sweep
will be used. Remove remaining grain. Center sump slide gate must remain open while sweep auger is operating.
If a slower flow of grain is desired, {e.g. grinding), a larger pulley should be used on unload auger.

5. When last of grain has been removed by inside section, shut off power and LOCK OFF so no one will
accidentally turn on power while someone is in the bin. Connect the two sections of sweep as described on page 8.

6. Unload the remainder of the grain, using both sections.
7. Before filling bin again, remove the channel iron spacer and 6” auger splice and boit sweep wheel back onto

inside section. Qutside section can be left in bin. Make sure sweep is over intermediate sumps when taking apart
and before filling Make sure stop is retracted before filling.

34



SPLICE - SPLIT BACKBOARD

£ S
\“.\ ¥ T N9
197, \\
[5 //" q {4
SPS¥0045
JRWG70822
4
REF # DESCRIPTION QTry 8" 10"

1 Inside auger & backboard ass'y 1 E7041 E7042
2 Qutside *  ° ! " 47 1 E7051 E7056

“ " £ ‘48 1 E7052 E7052

! oe o ‘e 1 E7053 E7058
3 Qutside auger only™ 1 E67--- E68---
4 Inside auger only* 1 EB7--- E68 -~
5 Support wheel assembly 1 E70191 E70191
6 Wheel 5” 2 E7009 E7009
7 Wheel Yoke 2 E7008 E7008
8 Sweep auger bushing 1 E6065 E&065
9 Picker Pin, 2" x 3" 2 J1560 J1560
10 Hair pin, 3/32" x 2" 2 J5410 45410
11 Nut, % - 13 Hex 6 J1040 J1040
12 Bolt, 516 - 18 x1-1/2Gr 5 2 JO565 J0565
13 Locknut, 5/16-18 2 41010 J1010
14 Boit, 38 -16x1Gr5 15 JO606 J0606
15 Nut, 3/8 -~ 16 Pltd Hex 15 J1020 J1020
16 Lockwasher, 3/8" split 15 J1205 J1205
17 Support wheel bracket 1 E7020 E7021
18 Splice Stiffener . 1 E7011 E7012
19 Spacer 4 E£82094 E9204
20 Scraper, Sweep, Splice 24" Qor2 E8425 E8425
21 Scraper, Sweep, 36" Qty depends on length of backboard 3-7 E£8420 Eg420

*Specify bin size.
35



REDUCTION DRIVE

SPSW00GY
9503298
REF# DESCRIPTION QTyY 6" 8" 10"

COMP# | COMP# | COMPH#

1 Reduction Wheel Complete 1 E6041 EB042 £6043
Quiside Auger & Backbd. Ass'y 42 1 E7046 E7051 E7056

! “©o “ “ 48 1 E7047 E7052 E7057

! L ! “ 80 1 E7048 E7053 E7058

2 Front Plate Mount 1 EB050 E6051 E6D52
3 Drive Shaft w/8tooth Sprocket 1 E6049 | E6049 E6049
4 Back Plate w/Roller Chain 1 EB048 E6048 E6048
5 Rubber & Belt Ring Set 0f 2 or 3 depending on thickness 1 E6012 E6012 E6012
6 Back Plate 1 EG0451 | E60451 | E60451
7 FlatWasher, 1/2" Pt 3 J1125 J1125 J1125
8 Nut, 1/2-13 Pit 2 J1040 J1040 J1040
9 Bolt, 3/8-16 x 1" Plt Gr5 4 Jog0s8 JO60B J0606
10 LockWasher, 3/8 Plt, Spiit 4 J1205 J1205 J1205
11 Nut, 3/8-16 Pit 4 J1205 J1205 J1205
12 Flange Bearing, 1" FHFT20516 WILC 1 J0003 Jooo3 J0003
13 Tek Screw, #10-16 x 2" 4 J0503 J0503 JO503
14 Bolt, 5/16 - 18 x 1-1/2" Gr 5 1 Jos85 J0585 JOs65
15 Locknut , 5/16 - 18 1 41010 J1010 J1010
16 Zerk, 1/4” Drive in Grease 1 J3605 J3605 J3605

36




MOTORS

OPTIONAL - FARM-DUTY MOTORS (1750)

HP PH FRAME SHAFT LBS. COMP.# |
2 1 E182T 1-1/8” 67 H2175
2 3 F145T 7/8” 50 H2475
3 1 J1847T 1-1/8" 113 H2845
3 3 E182T 1-1/8" 60 H3345
5 1 L184T 1-1/8" 122 H3675
5 3 F184T 1-1/8” 72 H4190
7.5 1 K215T 1-3/8” 130 H4900
7.5 3 2137 1-3/8” 84 H4910
10 1 215T 1-3/8” 143 H5300
10 3 215T 1-3/8” 94 H5310
15 3 254T 1-5/8" 141 HB110
20 3 256T 1-5/8” 188 HG6610
MOTOR PULLEYS
Description Comp#
3.5” OD sgi gr mir puliey, 7/8" bare (optl) J0310
foomom e -8 J0312
. R 1-3/8" ; J0313
3.5" OD dbl gr mtr pulley 7/8” bore cast (opt!) J0315
ooroE e 1-1/8" ¢ ¢ ‘ J0317
norore * 1.3/8" ¢ ¢ JG318
3.2" OD triple gr mtr pulley 1-3/8* « ® J0331

37



CENTER SUMP
6” & 8”

JOAECCTLD
| LOOMSdS

38



Center Sump 6” & 8”

Ret# Description Qty 6”Comp# 8”"Comp#
1 Sweep sump & grbxs, cmpl 1 E5331 EB332
2 Center sump shell 1 E5300 E5301
3 Center slide gate 1 E5303 E5304
4 1-1/2" Roller brg 6203RS6C3 6 J0045  Joo4s
5 Bolt,3/8-16 x 1-1/4" GRS 8 J0618 J0618
6 Locknut, 3/8-16 6 J1025 11025
7 Washer, 3/8" pltd flat 19 JI7 d1117
8 Center sump cover 1 E53068 E5306
9 Rear gearbox support bkt 1 E5307 E5307
11 Center sump brace 2 E5308 E5308
12 Chain cover 1 E5309 E5309
13 Tek screw #10-16 x 1-1/2 58-114 J0502  J0502
14 Cover, Gearbox Support 1 E5312 EB312
15 Nut, 3/8-16 plitd hex 20 41020 41020
Clutch Shifter Arm Complete Ass'y 1 E5313 E5313
16 Clutch shifter arm supprt brkt 1 ES311 EB311
17 .75 Bearing(cam follower) 2 JO035 40035
18 Nut, 3/8-24 hex 2 J1030 41030
19 Clutch shifter arm weld. 1 E53131 E53131
20 Lockwasher, 3/8" split 19 J1205 2205
21 Engaging clutch, three tooth 1 ES0011 E60011
22 3 Dog clutch disc 1 EB8002 E6002
23 Bolts, 1-1/2 x /2" 3 JO730  JO730
24 Clutch base w/set screws 1 E6003 E6003
Snap Ring (Not Shown) 2.047" 1 J3597 J3597
25 Set Screw, 1/2-13 x 1-1/4" 2 41390 J1360
26 1" Ctr pbik brg FHSR205-16-W/SS 1 Jo030 J0030
27 Spacer 3/4"long for 6" & 8" 1 E£6004 EB004
27TA Spacer 5/8" long 2 EB0041 E60041
28 Picker pin, 1/2 x 1-1/2" 2 J1550  J1550
29 Hairpin clip, 3/32 x 2" 1 45410 J5410
30 Mounting plate 1 EG005 E6005
31 Fiange bearing, 1" 1 J0003  J0003
32 Locking collar, 1" 1 JOO67  JOOBY
33 Boit, 7/16-14 x 1-1/2" GRS 2 JO710 JO710
34 Lockwasher, 7/16" split 8 41210 J1210
35 Nut, 7/16-14 hex 2 J1035  J1035
36 Square end auger shaft 1 E6006 EG006
37 Top grbx brg support slide plate 1 EB317 ES317
38 Sealed brg, 1-1/4" 1654-2RS 2 J0060  JOOBO
39 Top gearbox support brit 1 E5318 E5318
40 #50 Chain(73 links & 1 connector) 1 E5319 E5318
41 #50B15 sprocket 1" bore 1 J1665 J1665
42 #50A18 sprocket 1" bore 1 ES837 ESB837
43 Key, 1/4" sq x 1" 2 ES5915 ES5915
43A Key, 1/4” x 3/4" 1 G7508 G7508
43B Key, 1/4" x 1-1/2" 1 EQ007 ES0O7
44 Spacer washer, 3/8" 1 E5324 E5324
45 Bolt, 3/8-16 x 1 GR5 10 JOG60B  J0B06
46 Rear gearbox complt(See Grbx Sec) 1 ES320 E5320
47 Top gearbox complt (See Grbx Sec) 1 E5325 EbH325
48 Bolt, 5/16-18 x 3/4" Grb 8-12 J0520 .J0520
49 Nut, 5/16-18 pltd hex : 10-14 J1002 J1002
50 Lockwasher, 5/18" spilit J1200  J1200
51 Bolt,5/16-18x2-1/4"Carriage, Tap JO588  J0588

JIt11 o 11
E61-- EB1--
J1140  J1140

52 Washer, 5/16 flat pltd
53 Clutch puil rod(specify bin sz)
54 Washer, 2-1/2°0D x 3/8"ID

— e N

39



T33HM NOLLONATY HO4
1SITSLHvd 31VHvd3S 338

40

8rgce0s6
¢C00MSdS



TUBE, AUGERS, & SWEEP
65” 8”, & 10”

REF # DESCRIPTION QTY | 6”COMP# | 8” COMP# | 10" COMP #
1 Extension Bracket 1 £6940 E6949 E6974
2 Decal, Never Enter Bin 1 L0301 L0301 L0301
3 | Auger & Coupling Only * 1 E67-- E67-- E68--
4 Suppart Bushing 0-1 E6065 EB085 EB0B5
5 Reduction Wheel 1 E6041 EB042 EB043

Reduction Wheel (galvanized carry in) 1 ES890 E9890 | e
6 Unload auger w/Sq coupler, corn flipper 2 E64-- E64-- E64--
and power shaft
7 | Center Sump Gate Puil Rod * 1 E61-- E61-- E61--
8 Unload Tube 1 EB5-- E65—- E66--
9 Clutch Rod Support Clamp 1 E5314 E5315 E53182
10 Top Half intermediate Sump 1-5 E5410 E5410 E5411
11 intermediate Slide Gate 1-5 E5409 E5409 E5409
12 | Intermediate Sump Gate Pull Rod * 1 E62-- E62-- E62--
13 Tek Screw, #10 - 16 x 1-1/2” 58-114 JO502 J0502 JO502
14 Bin Colfar w/Clutch Lock Assy 1 E5405 E5406 £5362
15 Handle, Intermediate Sump Rod 7/8" 1 E5404 E5404 E5404
16 Handle, Center Gate 1/2” 1 E5403 E5403 E5403
17 Auger Shaft 1998 1 £90061 E54151 E54142
18 Spacer, 6 & 87, 1/21Dx1", 10" 1/21dx1-3/8" 4 E6014 EB014 E6013
18 Washer, Flat, 7/16” 4 J1120 J1120 41120
20 Lockwasher, Split, 7/16” 6 J1210 41210 41210
21 Bolt, 7/16 - 14 x 1-3/4" GR 5,6" & 8" 4 J0713 JO713 —
Boit, 7/16 - 14 x 2" GR5, 10" 4 e e J0718
22 Locknut, 5/16 - 18 6 J1010 J1010 J1010
23 Lockwasher, Split, 3/8" 19 J1205 J1205 J1205
24 Nut, Hex, 3/8 - 16, PLTD 20 J1020 J1020 J1020
25* | Bolf, 5/16-18 x 1-1/2° GR5 8 JO585 J0565 40565
26 Bolt, 3/8-16 x 1" GR 5 10 J0608 J0806 JOB06
27 Boit, Threaded, 3/8-16x 1-3/4" GR 5 FL 2 J0640 J0B40 J0640
28 Bolt, 5/16-18 x 3/4" GR 5 8-12 J0520 J0520 J0520
29 Nut, Hex, 5/16 - 18 PLTD 10-14 41002 J1002 41002
30 Corn Flipper Only 1 E54186 £54161 ES648
31 Locknut, 5/16-18 2 J1010 — —
Locknut, 7/16-14 2 — J1034 J1034
32 Bott, 5/16-18 x 2" GR 5 2 40585 — —
Boilt, 7/18-14 x 2-1/2* 2 o J0720 ——
Bolt, 7/168-14 x 3" 2 st I 40722
33 Shaft Collar, 7/8" 1-6 J1330 J1330 J1330
34 | Clutch Pullrod * i E61--- E61-- E61-—
35 Picker Pin, 1/2 x 1-1/2" 2 J1550 J1850 J1550
36 Shaft Collar, 1/27 1 41320 J1320 J1320
37 Cofter, 1/8 x 1" 1 J1420 J1420 J1420
38 Bushing, Machine, 1/2" x 18 ga. 3 J1250 J1250 J1250
39 Pawl Spring 1 J2360 J2360 J2360
40 Clutch Latch 1 E5408 E5408 E5408

* Specify Bin Size

41



10” CENTER SWEEPWAY SUMP

®

SWSWO006
JRW 881006

®

P N P
@)\ 5 & @\U” o

42



10” SWEEPWAY CENTER SUMP

REF # DESCRIPTION QTy COMP #
1 10" Sweepway Sump 1 E5350
2 Gearbox, Lower, Complete 10", 1998 1 E5S360
3 Gearbox, Top, Complete 10", 1998 1 E5370
4 Chlutch Arm, 10" 1 E5351
5 Washer, Spacer, 3/8” 1D 2.25 0D 1 £5324
<] Clutch Bracket 107 1 E5352
7 Slide Gate Weldment 1 E£5353
8 Sump Cover 1 E5354
9 Gearbox Support Cover 1 ES357
10 Chain Cover 1 E5358
11 Sprocket, Machined, 80B20, W 1.25 Bore 1 E5368
12 Bearing Suppert Plate 1 E5355
13 Base, Cluich, 3bolt, 2.5 x 1-7/8 1 E6002-01
14 Clutch, Engaging, 3 teeth 1 EG00 11
15 Clutch, BS & Pilot bearing, 2 bolt 1 E&0031

Snap Ring, 2.047 1 J3587

Bearing, 17, Cnt, F/PB, W/SS, FHSR205 -16 1 JOO30

Setscrew, 1/2 x 1-1/4 Allen Head 2 J13806
16 Mounting Plate 1 EG0051
17 Clutch Spacer 2 E60041
18 Square Shaft 1 EB006
19 Bearing, .75, Cam Follower, CF 2 J0035
20 Screw, 516 - 18, 3/4" PLT 1 J0520
21 Screw, 1/2-20,1.25", PLT 8 JO724
22 Screw, 1/2-13, 1.25, PLT 1 JO728
23 Screw, 1/2 - 13, 1.5, GR 5 HHCS 3 JO730
24 Nut, Hex, 5/16 - 18 PLT 4 J1002
25 Washer, Fiat, 3/8, PLT 7 J1117
26 Washer, Fiat, 1/2" 8 J1125
27 Washer, Lock, 5/16, PLT, Split 4 J1200
28 Washer, Lock, 3/8, PLT 2 J1205
29 Washer, Lock, 1/2, PLT 2] J1215
30 Sprocket, 60B20, 1-1/4” Bore 1 J1695
31 Bolt, Carriage, 5/16 - 18,2.5 2 J0585
32 Bearing, Flange, 1", with collar 1 JO003
33 Bearing, Sealed, 1-1/4" 1654 - 2RS 2 JOO60
34 Bearing, Roller, 1.5", 3/8" Bore 6 Joo45
35 Upper Gearbox Support Bracket 1 E5356
36 {.ocking Collar, 1° - 1 JOO67
37 Pin, Picker, 1/2 x 1-1/2, PLT 1 J1550
38 Washer, Lock, 7/16, PLT, Spiit 2 J1210
39 Screw, 7/16- 14, 2" PLT 2 JO718
40 Washer, Flat, 5/16, PLT 3 J1111
41 Nut, Hex, 1/4 -20, PLT, Split 2 J0980
42 Nut, Hex, 3/8 - 16, PLT, Split 7 J1025
43 Nut, Lock, 3/8 -24 PLT, Spilit 2 J1030
44 Nut, Hex, 7/16 - 14, PLT, Spiit 2 J1035
45 Screw, 1/4-20, 1"PLT 2 JO508
46 Washer, Lock, 1/4", PLT 2 J1185
47 Clip, Hair Pin, .08 x 2" 1 J5410
48 Screw, 3/8 - 16, 1.25" PLT 11 JO616
49 Nuf, Jam, 3/8 16, PLT 4 J1016
50 Chain, #60, 73 Links 1 E5358-01
51 Chain, Connector, #60 1 J1775
52 Key, 1/4” Square x 1° 3 E5315
53 Nut, Hec, 3/8 - 16, PLT 12 J1020
54 Screw, 3/8-16, 1", PLT 12 JO608
55 Washer, 2.5" 0.D. x 3/8” 1.D., 14 gauge 1 J1140

43




GEARBOX COMPONENTS - BOOT
6” & 8”

BOOT
SWSW0003
990712JRW

REF. # DESCRIPTION QTyY COMP. #

Gearbox Complete for Boot {1:1-12) E5822
1 Gearbox Case , Two Hole 1 Fo004
2 Nut, Lock, 3/4 - 16, PLT, Thin, Nylon 2 J1055
3 Plug, Soft, 1.875 PC 1 JBIB0
4 Seal, 1.000 x 2.004, R/C, 10124 2 J6893
5 Snap Ring, 1.00, 329, Eaton 2 J3584
8 Plug, Vented, 1/2, Cntr Sunk Head 1 J2616
7 Plug, 1/2, Hex Center Sunk Head 1 J2615
8 Bushing, Machine, 1-14 Ga, N-Rim 2 J1265
9 Cup, Bearing, L-44610 4 JO105
10 Bearing, 1", Tapered, L-44510 4 J0110
11 Hub, Only, Standard, W/Cup J0105 2 FO007
12 Shaft, 1", Keyway, 6-1/2" long 2 F4738
13 Gear, Small, {14 Teeth) 1 F4740
14 Gear, Bevel, 1" Bore (21 Teeth) 1 FA739
15 Key, Woodruff, 1/4 x 3/4, 9116’ long 2 F4745
16 Plastic shims, between Hub & case .003 thick | As needed J7090

Plastic shim, .010 thick As needed J70901
17 Screws, 5/16 -18 x1 Gr5 (not shown} 8 JO527
18 Washer, lock, 5/16” (not shown) 8 J1200

44




GEARBOX COMPONENTS - SUMP

6!5 & 8”
6" & 8" SUMP
RiF. DESCRIPTION QTY COMP. # SWSW000 2
Cornplete gearbox, iower sump, 6" & 8" E5320 JLDS80615
Complete gearbox , sump, upper 6" & 8" £5325
1 Shaft, 1-3/8” main, lower sump, 6" & 8" 1 ES800
Shaft, 1-3/8" main, upper sump 1 E5801
2 Open end plate w/grease zerk & cup 1 E59021 @
3 Hub, Complete, Lower 6” & 8" 1 Fo015 -
Hub, Complete, Top, 6" & 8” E5330
Hub, Only Fo007
4 Seal, 1-3/8” 1 J7010 @
5 1" Keyway shaft x 6-1/2" llower) 1 F4738 \
Shaft, 17 (upper} 8" long 1 E5903
Shaft, 1" threaded (upper) Prior 1988 1 E5906
6 Machine bushing, 1-3/8", 10 Ga 1 J1275
7 Bearing, 14137A 1 J0120
8 Bearing, 02875 1 JO130
9 Bearing, L 44643 2 J0110
10 Bearing cup, L44610 2 JO105
11 Bearing cup, 02820 1 J0125
12 Bearing cup, 14276 1 JO115
13 Machine bushing, 1", 14 Ga 1 41265
14 Elbow, Street, 1/2 x 90 degrees, upper 1 J2520
sump
15 Lock nut, 3/4” - 16 thin nylon 1 J1055
16 Gear, 21 teeth 1-1/4” bore 1 F4742
17 Gear, 14 teeth 1 F4740
18 Snap ring, 17 1 J3584
20 Gearbox case, Complete w/grease zerk 1 Foo041
Gearbox case only Fo004
21 Grease zerk 1 J3805
22 Seal, 1" 1 J6993
23 Soft plug, 1-7/8" 1 J6980
24 Woodruff key, hard 2 J3600
24A | Key, 1/4 x 3/4 x 9/18" long 2 F4745
25 Plug, black, 1/2" 1 J2615
26 Plug vented, 1/2” center sink head 1 J2616
27 Plastic shims, .003 thick (use amount as 3-5 J7090
needed}
Piastic shims, .010 thick 5 J70901
28 Snap ring, 1-3/8” 1 J3589
29 Screw, 5/16-18 x 1" GR5 (not shown) 6 J0527
30 Screw, 5/16-18 x 1.25 Gr 5§ (not shown) 2 JO550
31 Washer, Lock, 5/16 (not shown) 8 J1200

G
: ) \

) { f{ﬂfﬁg i
@ 9

1

13




10” SWEEPWAY TOP GEARBOX

10" SWEEPWAY TOP GEARBOX

SWSWO0005
980921 JRW
REF# DESCRIPTION COMP #

1 Gearbox Casting F90041
2 Zerk, Grease, Drive In, 1/4” J3605
3 Shatt, Upper Gearbox, Connection, 1 x 8" E5903 @9)
4 Key, Woodruff, 1/4 x 3/47, 8/16” long F4745 e L
5 Hub, Only. Standard, wicup (J0105) F9007 QNI 5
6 Cup, Bearing, L-44610 JO105 ‘-19;_; e
7 Bearing, 14137A, Timken, Tapper, 1.375 JO111
8 Nut, Lock, 3/4-16, PLT, Thin, Nylon J1055 [ «-@@
g Bushing, Machine, 1-14Ga, N-Rim J1265 - —
10 Snap Ring, 1.00, 329, Eaton J3584 @
11 Seal, 1.000 x2.004, R/C, 10124 J6993 - \123
12 Gear, Bevel, 1" bore, 18 teeth 56051 ﬁﬂ ﬂ —~ \)
13 Cup, Bearing, Timken, 02820 J0o125 Q ™
14 Washer, Lock, 5/16, PLT, Split J1200 @

15 Bushing, Machineg, 1-3/8-10 Ga NRim

16 Plug, 1/2, Hex, Cntr Sunk Head

17 Plug, Vented, 1/2”, Cntr Sunk Head

J1275
J2615 _
2616 (22

_;...x.._\.._1...\_\_‘.._;mw;—A—A.—A—.\MMm_AuA_L_\_L_xMN_\_L_\_\.Ag

18 Snap Ring, 1.37, 5160 - 137 J3589 N7
19 Keay, Halfmoon, H.D., .25 x .75", (B06}) J3600 @@
20 Soft Plug, 1.875 PC J6980

21 Shaft, 8-3/4”, 1-3/8" W/Keyway E5360

22 Screw, 516 - 18, 1", PLT, Gr 5, HHCS J0527

23 Plate, Open End E5902-01

24 Cup, 2-23/32 O.D, 14278 JO115

25 Seal, 1.375 x 2.129, R/C, 13650 J7010

26 Gear, Bevel, 1-1/4” Bore, 18 teeth E5372

27 Bearing, 14137 A, Timken, Tappered, 1.375 J0120

28 Bearing, 1.25, .94 Tappered, 02875 JO130

29 Shim, 3.88 x 5.12 x 0.003 (as needed) J7090

30 Shim, 3.88 x5.12 x 0.010 (as needed) J70901

48



10” SWEEPWAY LOWER GEARBOX

REF. # DESCRIPTION QTy COMP., #
1 Casting, BTM Gearbox, H. D. 3 hole 1 F051
2 End Plate, closed, H. D. 1-3/8” FSTD 1 Fage1
3 Casting, Hub, H.D, 1-3/8”, 10" 1998 1 E5365
4 Shaft, Gearbox 1 ES366
5 Gear Blank .27 tooth, 1-3/8" Bore 1 F9053
6 Shaft, 8-5/16" 1 E5367
7 Gear Blank, 18 tocth Bevel, 1-1/4” bore 1 F9052 _ @
8 Casting, Gearbox, Hub, H.D. 1-3/8" w/cup(J0115} 1 FO0865 -
9 Cup, 2-23/32 O.D. 14276 3 J0115 y 4 21
10 Nut, Lock, 1-1/8-12 PLT Thin Nylon 1 J1067
11 Bushing, Machine, 1-3/8-10 Ga. N. Rim A J1275
12 Snap Ring, 1.37, 5160-137 1 J3589
13 Bearing, 14137A, Timken, Tappered, 1.375 3 JO120
14 Key, Halfmoon, .25 x 1.25 (810) #21 2 J3604
15 Seal, 1.38 1.D, N, 472658 2 J7061
16 Shim, 4.625 x 6.010 x 0.003 (As needed) 6 J7085
17 Bearing, 1.3751.D., 3872 Timken 1 Joo27
18 Cup, 3.375 O.D. 3820, 3821, Timken 1 J0O028
19 Elbow, Street, 1/2”, 80° Sch 40 1 J2520
20 Plug, 1/2, Hex Center, Sunk Head 2 J2615
21 Screw, 3/8-24, 1" PLT, Gr 5 18 JO612

& o7 @
\ % J

s
@‘_g:

10" SWEEPWAY LOWER GEARBOX

SWSW0004
091798JRW

47






